SEARS

REPAIR
PARTS
MANUAL

MODEL NO.
944.604180

IMPORTANT:
Read and follow
all Safety Rules
and Instructions
Before Operating
This Equipment

CRAFTSMAN

18.5 HP”

ELECTRIC START

42" MOWER

AUTOMATIC TRANSMISSION
LAWN TRACTOR

* The power rating as declared by the engine manufacturer is the average gross power output at the specified RPM of a typical production engine for the engine model mea-
sured using SAE Standards for engine gross power. Please refer to the engine manufacturer for details.

Sears Canada, Inc., Toronto, Ontario M5B 2B8

586644032

01.24.14 BD
Printed in the U.S.A.



HOW TO USE THIS MANUAL

This manual is designed to provide the customer with a means to identify the parts on his/her tractor
when ordering repair parts. The illustrations may or may not represent the actual assemblies; therefore,
it is not recommended to use this manual as a guide to assemble or disassemble the tractor. Some
hardware and parts are drawn larger in order to more readily identify them.

Each tractor has its own model number.
The model number for your tractor can be found on the fender under the seat.
When ordering parts, always give the following information:

* Product - “Tractor”

* MODEL NUMBER - “944.604180”

 Part Number

* Part Description

TABLE OF CONTENTS

ST 07 5 | 1 O 3
I 0 N o 0 4-5
CHASSIS . R R n R 6-7
D T 8-9
L 10-11
S 8 =3 =3 2 | 12-13
MOWER DECK .....oueeieisiiriniissssssss s ssss s s s ssssss s s s e snss s sssmssss s s s nnnas 14-15
L0 A o | 16
S ] L 17
D] 03 I 18
ENGINE BREAKDOWN........cccciiimmmmmnnrirnnnssssssssss s ssssssssssssss s s s s sssssssss s s s nnnas 19-22
SEARS SERVICE ...t rinsssss s sssss s s s s sssmssss s s nnnas 24



TRACTOR - - MODEL NUMBER 944.604180

CHASSIS HARNESS
CONNECTOR
(MATING SIDE)

DASH HARNESS
CONNECTOR
(MATING SIDE)

3

SCHEMATIC
SCH11
+ -
oo
BATTERY
, SOLENOID STARTER
| |
RED @ RED |
AMMETER FUSE | : BLACK
(OPTIONAL) T
| |
WHITE e o= = WHITE
,,,,,,,, ‘
. | ﬁ{T T?J
0§ O
—0 . O— ATTACAVENT CLUTC
I ‘ (CLUTCH OFF)
\L 7777777 U BLACK
CLUTCH/BRAKE GRAY
(PEDALUP) [ | ___ - ----_---—---—-Z
| |
BLAGK | REVERSE SWITCH |
‘ (NOT IN REVERSE) ‘
BLACK : :
P | FO Qﬁ 1
BLACK 1 |
A2 BLACK I
N BLACK < hd | SEAT SWITCH |
13 BLACK (NOT OCCUPIED) !
. @\ BLACK L ~ BLACK I
oy I
|
&8 :
L |
| JUNCTION l
ICONNECTOR [ XU~ A"~ [~
. | /P O
S I I
z | SHORTING |
NOTE 3 | CHassIS CONNECTOR |
YOUR TRACTOR IS 1 HARNESS __ _ _ _ _ __ _ ____________ |
EQUIPPED WITH A SPECIAL
ALTERNATOR SYSTEM.
THE LIGHTS ARE NOT o :
CONNECTED TO THE () 'eNImoN L) SPARK
BATTERY, BUT HAVE THEIR UNIT (glﬁtﬁgg%‘ij‘
OWN ELECTRICAL SOURCE. TWIN CYL. ENGINES)
BECAUSE OF THIS, THE (OPTIONAL)
BRIGHTNESS OF THE LIGHTS HOUR O BLACK
WILL CHANGE WITH ENGINE METER
SPEED. AT IDLE THE LIGHTS |8
WILL DIM. AS THE ENGINE IS |=
SPEEDED UP, THE LIGHTS POWER OUTLET
WILL BECOME THEIR (OPTIONAL)
BRIGHTEST. FUEL SHUT-OFF
SOLENOID S%AFE’GDI%%S ;gOTOEFhQAP?AUTPUT (QgI-Y/SRLgI?\IéCS’\\(MS’\#E% %?g%gE’\NAECTED)
(IF SO EQUIPPED)
RED [77777777777777777‘
| J——— LIGHTING SYSTEM OUTPUT ] LT | ®
' O/ 5 AMP AC @ 3600 RPM DIODE ) ALTERNATOR |
3 O ORANGE L\ ! .
| LIGHT SWITCH | 14 VOLTS AC MIN. @ 3600 RPM (LIGHTS OFF)
BROWN @ BLACK
HEADLIGHTS
IGNITION SWITCH [——
POSITION | CIRCUIT ~ “MAKE” D; Gy
o e WIRING INSULATED CLIPS —@—
PRy ——— e o, G NOTE: IF WIRING INSULATED ~ NON-REMOVABLE
CLIPS WERE REMOVED FOR CONNECTIONS
RUN B+A1 L+A2 0, O SERVICING OF UNIT, THEY
START |B+S+A1 SHOULD BE RE-INSTALLED TO

PROPERLY SECURE YOUR

WIRING. REMOVABLE

CONNECTIONS



TRACTOR - - MODEL NUMBER 944.604180

ELECTRICAL

TRO2K




ELECTRICAL

TRACTOR - - MODEL NUMBER 944.604180

KEY PART
NO. NO.

1 163465

2 74760412
8 193228
16 176138

21 400252
22 41524

25 581498001
26 175158
27 73510400
28 421686
29 192749
30 193350
33 411934
34 110712X
40 581023101
-- 401098
43 192507
55 17060512
71 581023001
-- 400449
79 175242
87 197802
90 435395
99 17670412
102 581023401
105 407568
106 174814

DESCRIPTION

Battery

Bolt Hex Hd 1/4-20 unc x 3/4

Box Battery

Switch Interlock Push-In

Harness Socket Light w/4152J
Bulb Light

Cable Starter 6 Ga. 14.5"

Fuse

Nut Keps Hex 1/4-20 unc

Cable, Ground

Switch, Seat

Switch, Ign

Key/Chain

Switch Light / Reset

Harness Ign. Dash

(if equipped with rear solenoid)
Harness Ign. Dash

(if equipped with front solenoid)
Solenoid

Screw Thdrol 5/16-18 x 3/4 TYTT
Harness Ign. Chassis

(if equipped with rear solenoid)
Harness Ign. Chassis

(if equipped with front solenoid)
Bulbholder Asm. Incandescent
Switch Interlock Clutch Cable
Cover Terminal Battery

Screw

Harness Pigtail

Switch Reverse

Pal Nut

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



TRACTOR - - MODEL NUMBER 944.604180

CHASSIS

chassis-tex_TEX LT PRED_110



TRACTOR - - MODEL NUMBER 944.604180

CHASSIS

KEY PART

NO.

297

NO.

400801X428
198416X428
580427601
580910801
17060512
414879X428
73680500
412280
17490508
416358
193224X428
400267
187568
199535
400550X599
17000612
142432
199472
400776
195228
415063
193102X428
407176
74520520
17000512
416502
73900500
414579
580427401
580427501
74760512
409167
196395
400549X615
195161
406129
73930500
403704
17600406
401827

DESCRIPTION

Dash

Hood

Grille

Plate Engine

Screw 5/16-18 x 3/4

Fender

Nut Lock 5/16-18

Drawbar Upper

Screw Thdrol 5/16-18 x 1/2
Screw #10 x 0.750
Cupholder

Duct Heat Hood

Bracket Pivot

Shield Browning

Lens Predator

Screw Hexwsh Thdrol 3/8-16 x 3/4
Screw Hex Wsh Hi-Lo 1/4 x 1/2
Crossmember

Screw 10-24 x 5/8 Wshd Qdrx
Bushing Steering

Chassis

Bushing

Dash Lower

Bolt 5/16-18 x 1-1/4

Screw 5/16-18 x 3/4

Insert RH

Nut Lock Hex Flange 5/16-18
Console Asm. Deck Lift

Vent Hood RH

Vent Hood LH

Bolt 5/16-18 x 3/4

Rod Pivot Hood

X-Piece Hood Step

Bumper Hood

Stud Fastener

Spacer Fender

Nut Center Lock 5/16-18
Plug Mount

Screw 1/4-20 x 3/8

Insert LH

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER 944.604180
DRIVE

N \\\\\\
\\\\\\\\\\\\\\\\\\\\\\
W

\\\\\\\\\\\\\\

73 ﬂ/zsz drive-tex_VATR_PEDAL 37



DRIVE

KEY PART

NO. NO.

1 -
2 123583X
5 74760636
6 124028X
15 19131316
17 584954001
29 584823101
33 12000001
35 401031

37 188967
42  8883R

49 72110614
50 194327

51 73900600
52 194326
56 197253
64 448353
67 19131312
73 74490544
99 435935
116 73900500
125 17000512
143 17490508
159 76020412
160 169484
161 105709X
163 583971301
166 429164
167 405257
172 583974201
184 199996X667
185 72110622
186 194321

TRACTOR - - MODEL NUMBER 944.604180

DESCRIPTION
Transaxle, Variator SD Pedal
(580486201) (Order parts from
transaxle manufacturer.)
Key Square
Bolt 3/8-16 x 2-1/4
Bushing Snap

Washer 13/32 x 13/16 x 16 Ga.

Spring, Brake

Brake VATR

Ring E

Rod, Brake, Park

Washer .793 x 1.637 x 060
Cover, Foot Pedal

Bolt 3/8-16 unc

Idler Flat

Nut Lock

Idler V-Groove

V-Belt, Drive

Subasm. Shaft Pedal Brake

Washer 13/32 x 13/16 x 12 Ga.

Bolt Hex 5/16-18 x 3.75
Rod Bypass

Nut Lock Hex Flange 5/16-18
Screw 5/16-18 x 3/4
Screw Thdrol5/16-18x1/2
TYTT

Pin Cotter 1/8 x 3/4
Retainer Clip

Spring Return Clutch
Rod Control

Nut Push .625

Latch Brake Parking
Strap Torque

Handle Park Brk.

Bolt 3/8-16 unc x 2-3/4
Spacer Retainer

KEY

187
188
189
190
195
203
205
210
211
214
215
221
222
277
282
299
300
301
302
303
306
345
373
374
375
378

PART
NO.

19133210
194323
194317
194318
581504601
19111116
121748
448270
120183X
421263
448254
403187
79212010
448500
74490548
415683
415681
415680
581420501
72110618
76020416
72110606
581461801
581475201
73680600
584287701

DESCRIPTION

Washer 13/32 x 2 x 10 Ga.
Link Clutch Ground Drive
Bellcrank Ground Drive
Keeper. Bellcrank

Bracket Brake

Washer 11/32 x 11/16 x 16 Ga.
Washer 25/32 x 1-5/8 16 Ga.
Rocker Asm. Pedal
Bearing Nylon

Pedal Forward

Pad Pedal Reverse
Retainer Spring

Washer Flat

Link Rocker Pedal

Screw Thdrol 5/16-18 x 3
Bracket Mount

Keeper Idler

Pulley Idler Groove

Puller Idler Flat

Bolt

Cotter Pin

Bolt 3/8-16 unc

Spacer Idler

Arm Control Brake

Nut Crownlock 3/8-16 unc
Push Nut 8 mm

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER 944.604180

ENGINE

OPTIONAL EQUIPMENT

SPARK ARRESTER

engine-tex_BS_77

10



TRACTOR - - MODEL NUMBER 944.604180

ENGINE

KEY PART

NO. NO. DESCRIPTION

1 -—— == Engine B&S Model No.
33R777-0005-G1 (586306801)
(See engine breakdown.)

2 580532301 Muffler

9 194319 Keeper Belt Engine

12 401985 Pulley Engine

15 581289901 Tank Fuel

18 430220 Cap Asm Fuel

20 170545 Control Throttle/Choke

21 416358 Screw 10 x .750 BOS Thread

28 137040 Fuel Line

29 137180 Spark Arrester Kit

37 123487X Clamp Hose

42 10040700 Washer Lock 7/16

45 73510400 Nut Keps Hex 1/4-20 unc

69 165291 Gasket

79 192334 Screw 5/16-18 x .75

81 148456 Extension Drain QOil

82 428287 Valve Oil Drain

84 17060620 Screw 3/8-16 x 1-1/4

85 173937 Bolt Hex 7/16-20 x 4 x Gr. 5-1.5

87 171877 Bolt 5/16-18 x 3/4 w/Sems

90 17000616 Screw 3/8-16 x 1.0

94 581880901 Exhaust Tube

96 19091416 Washer 9/32 x 7/8 x 16 Ga.

97 17670412 Screw 1/4-20 x 3/4

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

Engine Power Rating Information

The gross power rating for individual gas engine models is labeled in accordance with SAE (Society of Automotive
Engineers) code J1940 (Small Engine Power & Torque Rating Procedure), and rating performance has been obtained
and corrected in accordance with SAE J1995 (Revision 2002-05). Torque values are derived at 3060 RPM; horsepower
values are derived at 3600 RPM. Actual gross engine power will be lower and is affected by, among other things, ambi-
ent operating conditions and engine-to-engine variability. Given both the wide array of products on which engines are
placed and the variety of environmental issues applicable to operating the equipment, the gas engine will not develop
the rated gross power when used in a given piece of power equipment (actual “on-site” or net power). This difference is
due to a variety of factors including, but not limited to, accessories (air cleaner, exhaust, charging, cooling, carburetor,
fuel pump, etc.), application limitations, ambient operating conditions (temperature, humidity, altitude), and engine-to-
engine variability. Due to manufacturing and capacity limitations, Briggs & Stratton may substitute an engine of higher
rated power for this Series engine.

11



TRACTOR - - MODEL NUMBER 944.604180
STEERING ASSEMBLY

steering-tex_TTR_22 ~= e

12



TRACTOR - - MODEL NUMBER 944.604180

STEERING ASSEMBLY

KEY PART
NO. NO.

1 414803X428
2 436870

4 436873

5 436874

6 6266H

7 121748X
8 12000029
9 184946X667
13 121749X
14 10040600
15 73540600
16 441456
19 194729
20 400803X428
21 437747
22 194845
26  414852X428
28 17000612
33 10040500
35 440770
45 19113812
53 188967
57 407465
58 194747
59 194748
60 73971000
61 436884
62 436885
63 17000512
64 199849
66 71020748
67 194737
68 73900700
69 199162
70 196197
71 190752
72 428982
80 1370H

81 436887
82 442147
85 441873
86 441872
118 406013
122 444962

DESCRIPTION

Wheel, Steering

Axle Asm., Front

Spindle Asm., LH

Spindle Asm., RH

Washer Thrust 0.75 x 1.23
Washer 25/32 x 1-5/8 x 16 Ga.
Ring, Clip #T5304-75

Cap, Spindle

Washer 25/32 x 1-1/4 x 16 Ga.
Washer Lock 3/8

Nut, Crown Lock 3/8-24 unf
Shaft Steering

Plate Steering

Boot, Steering

Adapter, Wheel Steering
Bushing Strg. Blk

Insert, Wheel Steering

Screw 3/8-16 x 3/4

Washer Lock 5/16

Gear, Sector Plate

Washer

WasherHardened .793x1.637 x.060
Bracket Upstop

Bolt Shoulder Sector Pivot CFM
Washer Thrust Sector Steering
Nut Flange Lock 5/8-11
Draglink, LH

Draglink, RH

Screw 5/16-18 x 3/4

Retainer Clip Spring Steering
Bolt Hex Fghd 7/16-14 x 3 Serr
Bushing PM Front Axle

Nut Lock Flange 7/16-14 Gr. 5
Washer 1.5 x .505 x .118
Bracket Deck Susp. Front
Shaft Extension Steering

Bolt 5/16-18 x 4

Washer

Link Cross RH

Pivot Bolt

Pivot RH

Pivot LH

Bushing Axle Cast

Cap Gear Sector

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

13



TRACTOR - - MODEL NUMBER 944.604180

MOWER DECK

<,
/%3\
=)
<«

—7

42 D man-tex LT 30 r1

14



MOWER DECK
KEY PART
NO. NO.

1 196495

6 195186

7 416358

8 193003
11 424752
-- 422719
-- 134149
-- 139775
-- 138971
13 192872
14 187281
15 110485X
19 196539
20 159770
21 73680500
23 192557
24 105304X
25 197026
26 110452X
27 424469
29 131491
30 173984
31 187690
32 197473
33 400234
34 72110612
36 197379
37 19131316
38 432520
40 73900600
42 198410
43 197256
46 137729
47 197250
55 437110
56 199092
57 17000616

TRACTOR - - MODEL NUMBER 944.604180

DESCRIPTION

Deck Weldment Mower

Arm Suspension

Screw #10 x .750 BOS Thread
Bolt/Washer asm 7/16-20 unf
Blade, 42" 3NI

Blade, 42"SP 3NI

Blade, Mulching

Blade, 42" Mulching Premium
Blade, 42" Hi-Lift

(For bagging or discharge)
Shaft Assembly, Mandrel
Housing, Mandrel

Bearing, Ball, Mandrel

Bolt, Shoulder

Baffle, Vortex

Nut, Crownlock 5/16-18 unc
Bracket, Deflector

Cap, Sleeve

Spring, Torsion, Deflector
Nut, Push

Shield, Deflector

Rod, Hinge

Screw Thdrol Rolling Wsh Hd
Washer, Spacer

Pulley, Mandrel

Nut, Toplock, Flanged

Bolt Carr Sh. 3/8-16 x 1-1/2 Gr. 5
Pulley, Idler

Washer

Keeper Belt Mandrel

Nut, Lock Flg. 3/8-16 unc
Spring Torsion Brake

Spring Torsion Retainer
Screw Thd Roll 1/4-20 x 5/8
Bracket Clutch Cable

Arm, Idler

Spacer, Retainer

Screw 3/8-16 x 1

15

KEY PART

NO.

59
60
62
63
64
67
68
69
70
113
116
117
119
122
123
144
145
147
152
188
189
192
195
241
242

NO.

141043
197261
72110616
199477
199790
198398X428
429636
72140505
401246
17000510
4898H
188606
19121414
197258
197259
199204
193197
401971
584243501
195161
73900500
197260
17000612
152927
415598
416405
192870

425415

DESCRIPTION

Guard, Tuv Idler

Arm Brake Mower

Bolt Rd Hd Sq Nk 3/8-16 unc x 2
Arm Brake Mower

Link Brake Asm

Handle Clutch Cable

V-Belt

Bolt 5/16-18 x 5/8

Clutch Asm Manual

Bolt 5/16-18 Hex

Bolt Shoulder

Wheel Gage

Washer

Keeper Belt Engine LH

Keeper Belt Engine RH

Keeper Belt

Pulley Idler, Flat

Spring Return

Manual Clutch Cable

Stud Fastener

Nut Lock Hex Flange

Bracket Brake Stand LH

Screw Hex Wsh Thdr 3/8-16 x 3/4
Screw TT #10-32.5. 3/8 Flange
Port Washout

Coupling Quick Connect
Mandrel Assembly (Includes
housing (key #14), shaft assembly
(key #13), and bearing (key #15)
and nut (key #33) only - pulley/
washer and blade bolt/washers
not included)

Replacement Mower, Complete

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



MOWER LIFT

KEY PART

NO. NO.

2 422027

3 195231

7 445060X428
10 196314

87 194209

88 410710

89 19191912

TRACTOR - - MODEL NUMBER 944.604180

lift-tex_32

DESCRIPTION

Shaft Asm., Lift

Lever Asm., Lift RH

Grip, Lever

Spring Torsion

Pin Cotter 7/16 Bow Tie Lock
Spring Lift Assist

Washer Clear Zinc

/

16

KEY PART

NO. NO. DESCRIPTION

90 194208 Pin Cotter 5/16 Bow Tie Lock
91 197984 Link Lift Asm Rear

97 17000612 Screw 3/8-16 x .75

98 420525 Link Lift Susp. Front Mower

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER 944.604180

SEAT ASSEMBLY

KEY PART
NO. NO.

1 423644

2 180166

3 140675

5 145006

6 73800600
7 124181X
8 171877
10 441805
12 199370
13 121248X
14 72050412

seat-tex_knob_1

DESCRIPTION

Seat

Bracket Pivot Fender

Strap, Asm Fender

Clip

Nut, Lock W/Ins. 3/8-16 unc
Spring, Seat Cprsn

Bolt 5/16-18 unc x 3/4 w/Sems
Pan, Seat

Bracket Mnt

Bushing

Bolt 1/4-20 x 1-1/2

17

KEY PART
NO. NO.

15 134300
16  123740X
17 123976X
19 199372
21 171852
37 73800500
42 199371

DESCRIPTION

Spacer

Spring

Nut 1/4

Knob Seat

Bolt, Shoulder 5/16-18
Nut, Lock 5/16-18 unc
Washer Cup Seat

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



DECALS

14

TRACTOR - - MODEL NUMBER 944.604180

11

/

KEY PART
NO. NO.

439525
581579501
586642501
581579901
586620801
581579001
421534
149517
426593
586620901

2000000 hr~,wON =

—- O

\

A

S

DESCRIPTION

Decal, Steering

Decal, Mower Warn.

Decal, PNL SD RH/LH

Decal, Warning Spark

Decal, Engine HP

Decal, Fender Operator's
Decal, V-Belt Schematic Drive
Decal, Battery Dnge/Poi
Decal, Tractor Precision Cut
Decal, Replacement

WHEELS AND TIRES

wheel_art_1-vgt

18

\—

KEY PART
NO. NO.

12 448709

13 581580001
14 441122

-- 581724801
-- 193226X428
--  400981X428
-- 586644024
-- 586644032

KEY PART
NO.

59192
65139
106732X613
59904
106222X
278H
9040H
104757X613
138468

10 7152J

11 106108X613
-- 144334

z
o

O©CoOoONOOOBRWN =

DESCRIPTION

Decal, Batt. Diehard

Decal, Mower V-Belt SCH.

Decal, Fender

Decal, Bypass

Pad, Footrest LH

Pad, Foot Pedal

Manual, Operator's (English/French)
Manual, Parts (EnglishFrench)

DESCRIPTION

Cap, Valve, Tire

Stem, Valve

Rim Assembly, Front
Tube, Front

Tire, Front 15 x 6-6

Fitting, Grease

Bearing, Flange

Cap, Axle (Front Wheel Only)
Tire, Rear 20 x 8-8

Tube, Rear

Rim Assembly, Rear
Sealant, Tire (10 oz. Tube)

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER 944.604180
BRIGGS ENGINE - MODEL NUMBER 33R777, TYPE NUMBER 0005-G1

[ 48SHORTBLOCK |  [1036 EMISSIONS LABEL] [ 1058 OPERATOR'S MANUAL]  [1329 REPLACEMENT ENGINE | [ 1330 REPAIR MANUAL

121 CARBURETOR OVERHAUL KIT

51 104 0
7 617 ()

105

51A 127 @

1095 VALVE GASKET SET

1022
Q




TRACTOR - - MODEL NUMBER 944.604180
BRIGGS ENGINE - MODEL NUMBER 33R777, TYPE NUMBER 0005-G1

ey

7
o

‘\
.'\],

I
A ~£|,§\],b /

\VER

f
Vi

503




141

PART
NO.
591465
797673
391086s
592849
591750
794114
697109
794683
697110
592244
690946
591762
795387
692125
591759
591757
795858
795877
794126
794127
698469
795861
794122
791118
591752
591751
691279
691279
699882
499586
691968
690564
793880
N/A

592842
692137
796081
591260
691148
691693
793610
690718
695408
694918
696136
695419
796251
791406

796184
591736
690727
792747
792765
694914
698780
698781
592937

TRACTOR - - MODEL NUMBER 944.604180
BRIGGS ENGINE - MODEL NUMBER 33R777, TYPE NUMBER 0005-G1

DESCRIPTION

Cylinder Assembly
Kit-Bushing/Seal
Seal-Oil (Magneto Side)
Sump-Engine
Head-Cylinder
Gasket-Cylinder Head
Gasket-Breather
Tube-Breather
Gasket-Crankcase
Screw (Cylinder Head)
Plug-Qil Drain
Crankshaft

Seal-Qil (PTO Side)
Screw (Crankcase Cover/Sump)
Flywheel

Key-Flywheel (Steel)
Piston Assembly (Standard)
Piston Assembly (020" Oversize)
Ring Set (Standard)
Ring Set (.020” Oversize)
Lock-Piston Pin
Pin-Piston
Rod-Connecting

Screw (Connecting Rod)
Valve-Exhaust
Valve-Intake
Spring-Valve (Intake)
Spring-Valve (Exhaust)
Guard-Flywheel
Keeper-Valve
Slinger-Governor/Qil
Tappet-Valve

Camshaft

Short Block (Not Available At This
Printing)

Manifold-Intake
Gasket-Intake
Gasket-Intake

Stud (Carburetor)
Screw (Intake Manifold)
Screw (Flywheel Guard)
Kit-ldle Mixture

Screw (Throttle Valve)
Kit-ldle Speed

Pin-Float Hinge
Valve-Float Needle
Valve-Choke

Jet-Main (Standard)
Jet-Main (High Altitude)
(5000/9000 Feet)
Kit-Carburetor Overhaul
Carburetor

Plug-Welch
Valve-Throttle
Kit-Throttle Shaft
Float-Carburetor
Tube-Fuel Transfer
Gasket-Float Bowl
Kit-Choke Shaft

21

KEY
NO.
187
187A
188
192
202
209
216
217
222
227
232
238
240
265
267
276
304
305

305A
305B
305C

306
307
309
310
311
324
333
334
337
358
377
404
415
415A
431
445
462
474
503
505
510
513
523
524
525
552
562
579
584
601
614
616
617

PART
NO.
791805
791766
691693
691986
691841
796260
691840
695409
694042
691374
691842
691843
394358s
691024
794904
695410
592814
697102

793376
795891
799370

794953
691693
693551
690323
497608
796309
799650
691061
792015
796187
691639
691691
794129
794903
799043
793569
691261
592831
691532
691251
693699
692024
699908
691032
697184
697144
691119
691029
794682
791850
691620
692012
692138

DESCRIPTION

Line-Fuel (Formed)
Line-Fuel (Cut to Required Length)
Screw (Control Bracket)
Adjuster-Rocker Arm
Link-Mechanical Governor
Spring-Governor (Green)
Link-Choke

Spring-Choke Return
Bracket-Control
Lever-Governor Control
Spring-Governor Link
Cap-Valve

Filter-Fuel

Clamp-Casing

Screw (Casing Clamp)
Washer-Sealing
Housing-Blower

Screw (Blower Housing)
(1/4-20x1.21)

Screw (Blower Housing)
(1/4-20x.68)

Screw (Blower Housing)
(#10-16x.43)

Screw (Blower Housing)
(1/4-20x.90)
Shield-Cylinder

Screw (Cylinder Shield)
Motor-Starter

Screw (Starter Motor)
Brush Set

Screen/Cup Assembly
Armature-Magneto

Screw (Magneto Armature)
Plug-Spark

Gasket Set-Engine
Key-Woodruff

Washer (Governor Crank)
Plug (Cover/Retainer)

Plug (Intake Manifold)
Elbow-Intake

Filter-Air Cleaner Cartridge
Washer (Starter Cable)
Alternator

Strap-Starter

Nut (Governor Control Lever)
Drive-Starter

Clutch-Drive

Dipstick

Seal-Dipstick Tube
Tube-Dipstick
Bushing-Governor Crank
Screw (Governor Control Lever)
Nut (Starter Cable)
Cover-Breather Passage
Hose-Clamp (Green)
Pin-Cotter (Governor Crank)
Crank-Governor

Seal-O Ring (Intake Manifold)
(Red)



KEY PART
NO. NO.
633 699813
634 698779
635 691909
654 690958
684 697157
691 692407
697 791680
718 690959
729 691224
741 697128
750 790832
757 793242
758 793763
759 697392
773 796448
783 693713
789 698329
797 693167
801 691283
802 691286
830 691095
842 691031
847 790442
850 100106
851 692424
868 690968
877 790544
883 692236
914 691108
918 791744
943 690589
947 699915
964 799159
965 499613
967 793685
968 591644
975 699502
987 698777
1005 796084
1017 796981
1022 272475s
1023 797421
1024 794644
1026 692003
1026A 692011
1027 492932s
1029 691751
1034 690822
1036

1040 698368
1044 698139
1051 691265
1058 277675
1059 698516
1090 691293
1091 691333
1095 794152
1119 691183

TRACTOR - - MODEL NUMBER 944.604180
BRIGGS ENGINE - MODEL NUMBER 33R777, TYPE NUMBER 0005-G1

DESCRIPTION
Seal-Choke/Throttle (Choke Shaft)
Spring/Seal Assembly
Boot-Spark Plug

Nut (Carburetor) (Serrated)
Screw (Breather Passage Cover)
Seal-Governor Shaft

Screw (Drive Cap)
Pin-Locating

Clip-Wire

Gear-Timing

Screw (Oil Pump Cover)
Link-Counterweight
Counterweight
Pin-Counterweight

Retainer (Fuel Pump)
Gear-Pinion

Harness-Wiring

Nut (Brush Retainer)
Cap-Drive

Cap-End

Stud-Rocker Arm

Seal-O Ring (Dipstick)
Dipstick/Tube Assembly
Sealant-Liquid
Terminal-Spark Plug
Seal-Valve
Wire/Connector-Alternator
Gasket-Exhaust

Screw (Rocker Cover)
Hose-Vacuum (Cut to Required
Length)

Seal-O Ring (Oil Pump Cover)
Solenoid-Fuel
Cap-Connector

Cover-Oil Pump

Filter-Pre Cleaner

Cover-Air Cleaner

Bowl-Fuel

Seal-Throttle Shaft
Fan-Flywheel

Screen-0il Pump
Gasket-Rocker Cover
Cover-Rocker

Pump-Qil

Rod-Push (Intake) (Aluminum)
Rod-Push (Exhaust) (Steel)
Filter-Oil

Arm-Rocker

Guide-Push Rod
Label-Emissions (Available from a
B&S Authorized Dealer)
Plate-Trim

Screw (Flywheel)
Ring-Retaining

Operator’'s Manual
Kit-Screw/Washer (Alternator)
Retainer-Brush

Cap-Limiter

Gasket Set-Valve

Screw (Alternator)

22

KEY
NO.

1127
1139
1263
1264
1265
1266
1270
1279
1329

1330
1332

Carburetor Overhaul Kit
Engine Gasket Set
Valve Gasket Set

PART
NO.
695407
796449
697124
697104
794151
691917
793243
691108
N/A

N/A
591991

DESCRIPTION

Screw (Float Bowl)

Washer (Fuel Pump)
Reed-Breather

Screw (Breather Reed)
Support-Blower Housing

Seal-O Ring (Intake Elbow) (Red)
Plug-AVS Counterweight

Screw (Blower Housing Support)
Replacement Engine

(Not Available At This Printing)
Repair Manual

(Not Available At This Printing)
Washer (Rotating Screen)

Key No. 121
Key No. 358
Key No. 1095

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



SERVICE NOTES

23



Get it fixed, at your home or ours!

Just Call:
1-800-4-MY-HOME®
(1-800-469-4663)

24 hours a day, 7 days a week

For the repair of major brand appliances in your own home...
no matter who made it, no matter who sold it!

For your nearest Sears Parts and Service location,
to bring in products like vacuums, lawn equipment and electronics.

For Sears Parts & Service, to order the replacement parts,
accessories and owner's manuals that you need to do-it-yourself.

www.sears.ca

To purchase or inquire about a Sears Maintenance Agreement, call:

1-800-361-6665
9 am.—11p.m. Mon. — Fri., EST, 9 a.m. — 4 p.m. Sat.

Pour service en francais:
1-800-LE-FOYER"°

(1-800-533-6937)
www.sears.ca

SEARS

HomeCentral™

® / ™ Trademarks of Sears Brands Management Corporation used under license by Sears Canada
MDb Marque déposée / ¢ Marque de commerce de Sears Brands Management Corporation utilisée en vertu d’'une licence de Sears Canada

24



ve

epeue) sieag Aq asusdl| Jepun pasn uonelodio) Juswabeue|y spuelg sIBaS JO SyIeWapRI] \y, / ®
epeue) s1eag ap 9oUadl| BUN,P NUSA U 89s||iin uolelodio) Juswabeue|y spuelg SIeag ap 82IaWW0d ap anble ,, / 99sodop anbiey g

PJJUS)IWIOH

WL

SIS

BJ'SJe9S MMM

(£991-691-008- 1)
@3INOH-AN--008-1
:ys!1jbu3 ul 821AI8S 104

Ipawes 8| Yy 9| & Y 6 8p (INH) IpaipusA ne jpunjnp y gz e y 6 ap
G999-19€-008- |
:Ne zeuoyds|o] ‘sieag ual}alius,p JeJuod un Ins
Sluswaublesual sep Jepuewsp NO J8}8yde JNod

BJ°SJeas MMM

‘suoljesedal S8 8WBW-SNOA J8n}oayd Jnod sinbal suolonJisulLp sjenuew
18 S8.110SS920k ‘@bueydal ap s8o91d SO JOPUBWIWOD 8p Ulje S1eas
uanaJjua,| ap 1o sadald sap adIAI8g Np suoydg|sl ap "ou 9| 84}lBUUOD INOd

‘sanbiuo.o9|o s|iasedde no uozeb e sesnapuo] ‘sinajelidse sap
anb s)a1 sunpoud sap Jslele,| € Jeyiodde p ulye syooud snid | sieas
udI1aJ1ud,| 9p 19 S923ld sap 991AI8S Np JUsWade|dws,| 811/BUUOD IN0Y

jlue||ie1ep 8| no eodlqe;} 8| aodwi nad “** 3|1I91WIOpP SJJ0A B
senbiew sapuelb sp siebewswoios|o s|iaiedde sap uoleledsl e| Jnod

aurewss Jed sinol 7 “nol Jed sainay 2

(££69-€€5-008-})

+dJA04-37-008-}
:ne zauoydo|a|

i181]81e,| B no 8[101Wop e ‘Jasedas a|-s8lie



4

N3I1L3H1IN3.d SINOHVINIY




ww ‘g = 8anod |-- *N-"3 seanod ue seguuop
Juos jJuesodwod ap suolsuswIp s8] s8N0l :INDHVINIYH

ICl 'ON
G601 'ON
8G€ ON

8|lepuoy

[dnuey 9| Jaseday
wswaoe|dwal ap JNaloN

SIA

[@nsiAoipne-ayonog spiodaljuo)
nesuuy

uoddng

SIA

asned ap neasoy

a|jlopuoy

Inano|4 ap aANn) ‘SIA
Inayeulaly ‘SIA

adednog np sainyjuJer) ‘eoxi4
uoyonog

uoIsInO.d

8||SpUoH/sIA

Inajeiado,| ap |onuep
nesuuy

SIA

anbe|d

(uopens

» sbbug osuoine unap uanal
un Jed 1uino4) apoanbng p nar
9]buliy ap apinb a| Jessnod
NOILdIHOS3a

166169
VIN

VIN
801169
€v2ce6.
16169
IS1Lv6.
01269
21,69
6717962
201569
€81169
cSv6.
€EC169
€6¢169
916869
G/9/./¢
G9¢169
6€1869
89€869

228069

3031d
aa
ON

InajeingJied ap UOISIADY 8p 8SSNnol| e
adednos ap o ap alvS e
Inajow ap JUIor ap 89S €1

ceel
oeet

6ccl
6l¢cl
0L¢}
99¢|
Socl
1%
€9¢1
6ELL
x4y
6LEL
G601}
1601
060}
650}
890}
LGOI
vv0l
ovol

9e0 1
7€0I
434
aa
‘ON

(44

laloueleg ep seig
81yy 8| J8|InH

uoinog

uield e abi|

adwod e| Jo|InH

Jalouejeg ap ainjelaAnon)
laipueleg

ap ainjelaAno) ‘alnjuien)
aJiny e adwod ap siwe|
INSJO\ NP JUB|OA 8P INdJe[IIUBA
nesuuy

InajeingJen ap aAn)
2INUsAN0D

aidoud snid-a.d a4yj14
alnuaAno)

neadey)
JuBINgJed-9p|0Ud|0S

nesuuy

uonelidse,p 8|qixa|4
Jaoueeg ap ainjelaAno) ‘SIp
Juswaddeyods,p ainjuien
Inajeula}je-Ina1oauuod 8|/apioD)
adednog ‘ensyoueis,p juior
abewn|e,p aibnog ‘aulog
(esned ap ior 9

18 8|Noseg ap 8INUBAN0D) Sp JUIor)
apinbi-eNayoUBId,P UNPUS,T
a|iny,p abessid way ap
abnep 10 aqn| sep sjqwiesu]
anbuoy juiop

uoyonog

uoyonog

uoyonog

noJo3

sleuley

abeualbus,| 1810611
uonejusuwiiep

adwod e| ap uonexi4
splodanuoo ap a|buidg
spiodaiuo)

splodaJjuod ap ual

SIA

uonnqLisiq sp essalA

9pJ0d 8p BuOquIOI
wswade|dw3 ap 9j1Idnown)
SIA

SIA

SIA

noJog

abewn|e,p aibnog ap apno?d)
uossay

uoljided

/ Jouels ap 21qJy op abaIg
neauue,| 189|190

Inareinbay np ajjoAluB)
anpuay 9jidnob ap a)buidg
neAn| ap abeuag ap apug
alnuaAno)

noJo3

NOILdIHOSad

1GL169 6201
sze6g6y 220k
110269 V9201
£00269 9201
v9v6L 20l
l2v/6L €201
sG/¥gle 220l
18696 L1OL
¥8096L GO0}
1//869 /86
209669  G.6
v¥9165 896
G89e6L 196
€19667  S96
65166L 796
G16669 L6
685069 €v6
vv/16. 816
801169 16
9€2269 €88
v¥S06L 1.8
896069 898
vere69 198
90100F 0S8
Zrv06L  L¥8
LE0L69  2P8
G60169 0€8
982169 208
£82169 108
L91€69 /6.
62c€869 681
€1.669 €8
8vv96L €L
¢6€.69 652
£9.66. 8SL
2ree6L LS.
2€806L  0G.
8269 V.
v22l69 62
656069 8LL
08916L 169
/0¥¢69 169
LS1.69  ¥89
856069 759
606169  S€9
6./869 ¥€9
£18669  €£9
8e1z69  L19
c¢l0c69 919
029169  ¥19
058162 109
289v6L  ¥8S
620169 6159
303d  d43d
aa 3a
ON  'ON

19-G000 IdAL 3A "ON ‘222HEE IT7IAON 3A "ON - ,NOLLVHLS ® SDDIHE. HNILOW
081109'v¥6 3T14AOIN 3Ad OHIANNN - - HNILOVHL



Inaje|nbay ap Jaina ap uojnog
Inareinbay np ajj@Aluely ‘8jjInoQg
(60€ @doUBIRjRY €|

a|iny,p abessidway ap agn|
a|iny,p abes sidway

op aqnL ‘9H9ydouel9,p o
a|iny,p abessiidway ap abnep
abeAeiqua,| alinpuo)
Jaueis-aALQg

Inajeinbay ap Jaine ap noio]
a|bues Inauewad

Inaleula)y

a||opuoy

aJ}|1} P 8YONOLED B| J8I9Y
asud ap apno)

uoyonog

uoyonog

a|jepuoy

310

IN8J0J\ 8p ainjuler) | ap nap
abewn|e,p aibnog

olaubej\ ep ainjewly ap SIA
oloubel ap ainjewly
9SSe)/a1l] 9p 99|qUIaSSY
slejeq ap nar

SIA

abeuigogay ap Jnaiewaq
aipullAD ap Ina1o810id ‘SIA
aipuljAD ap 1na1o910.d
(0691-01#)

(U1nere|nuaA ap Jauen) SIA
(evx02-¥/1)

(unareuan ap Jauen) SIA
(89x02-¥/1)

(UnereInuaA ap Jauen) SIA
(Le'1x0eg-v/1)

(unarejuan ap Jauen) SIA
all||Nog ap Janog

a|jopuoy

SIA

wiol-a118g

81|} 8] JsjuBUIY

adednos ap uoyonog

yossay

Inajenbay ap Jaine np ajquiasug
Inajeingien np yoddng
Jossay

ual| 8] Jaynol1g

Inaje|nbay ‘wossay
anbiuedsw INdUIBANOL)
abe|bay ap Jsioueeyg

[0J1u0D 8p poddng ‘sIA
2ouass] ‘neAnp

aouass] ‘neAn|

algJe,p assnoJ; g| Jaynolg
Inauoj4 np ainjulen)
90Uass9,p aqnL

InajeingJen ap Jnano|4 ap ‘suj
algJe,p assnoJ; | Jo|bueng
NOILdIHOS3a

611169
Y¥1.69

81269

¢c0169
806669
20269
669€69
162169
ces169
1€826S
192169
69961
€066.
€0676.
6C1v6.
169169
6€9169
181961
€v0169
190169
099662
60€96.
809.6%
€2¢€069
1GGE69
€69169
€9676.

0.£661
168562
0.£661

201269
1826
01¥S69
v0616.
20169
S8GEY6E
€v8169
2v8169
v.€169
2v0v69
607569
078169
09296,
178169
986169
£69169
99/ 16.
G0816L
1€6¢6S
182869
082869
16169
G9/26.
ERE
aa
ON

299
[4}¢]

Gcs

1£4°]
€cs
€19
019
S09
€09
1 7A%4
4217
1474
($917
VSIY
Sy
14014
YA
8G¢E
FARS
vee
€ee
144
LE
0Le
60¢€
L0€
90¢

0s0¢
as0¢€
vS0e

Goe
v0€
9/2
192
g9z
ore
]ord
zee
L22
zee
L2
912
602
202
261
88l
V.81
/81
g
LEL
gel
eel
LEL
434
aa
‘ON

(14

Zer) sap apuewwo?) ap adednos
20111eIN1qO 9||epuoy
Inajeinqie)

InajeingJen ap nar

dIneH apniiy ‘OHdID
plepuels ‘ens|oIn

Jopels e adednosg

a|Inbry op adednosg

Inano|4 ap alsluley) ap axy
BPIA © 8SS8lIA 8p nefr

Zer) sap apuewwo) ap adednog
ap abejuo| ap swas e SIA
uolsua] ap aljnod ap 8ssnod|
SIA

SIA

(1o12anQUED) PNIS

uolissiwpe,p 8pnoy ap ainjuier)
uoIssiwpe,p 8pnoo) ap alnjuier)
aSJoAIp 8slid

1Nno9 20|19

awen ap abeusibug

adednog e J10Ssnod
a|INy/IN8uIaAN0KL)

adednos e apiny

1UB|OA 8p apJern)

swaddeyos,p

adednog ep Lossay
uoissiwpe,p adednog ap Hossay
uoissiwpe,p adednog
swaddeyos,p adednog

9|leig &p SIA

ajlelg e| ap s|quiasug

uolsld ep axy

uolSld op axe,| 8p NOLBA

S0 0200

‘uolsid ap syuswbag ‘nar

‘PIS ‘uoisid ap sjuawbag sep nar
SO .020°0 ‘udisid np a|quasug
pJepuels ‘uoisid Np ajquiasug
1UBJOA 8P BID

ojoubel Juejon

swag e oeg ap abejuoly ap SIA
(O.Ld 2100) auayouel,p anbeg
uinbaliga|ip

abuepia ap uoyonog

aIpullhD ep 8191 ap SIA
Inajow-laye) np ainjuien)
piejlusy sp aqni
(sejqesbueyoialu|

JU0S esned ap juior

9| 18 apinbi wior) asned-ior
aIpullAD ap 8191 ®e| op ainjuien
aipullAD ep 919 L

Inajow ap pJesing

(o1oubepy 9100)

alpyouele,p enbeg

(o1oubep 2100)

apullAg ap a|jinoQ

alpullAD np s|quiesu]
NOILdIHOS3a

Lv/26L  0O€l
12,069 /2|
9e/165 Gzl
¥8196. 12|
90vL6L  8LI
1G296L  LLL
617569 80!l
9€1969 SO
816v69  t0I
80vS69 86
81,069  G6
019€6L 6
£69169 8./
8rL169  tS
092165 €S
18096. VIS
LE1269 IS
€61069 0s
VIN 8
088€6. 9%
v95069  S¥
896169 1917
98s667  2v
288669 L€
6.c169 9
6/2169  GE
IGLI6G  ¥E
2GL165 €€
gLLI6L  2g
Zelv6L 62
19856, 82
69Y869 /2
L21v6.
9ZLv6L 92
11856/
85856, G2
LS/16S  ¥2
6SL16S €2
Gzle69 22
/8€S6. 02
29/165 91
9¥6069 Gl
vv226S €l
011269 2l
£89v6L LI
601269 6
vEIY6L L
0S/16S g
678265 v
$98016€ g
€196/ Z
GO 16S |
303id 434
aa aa
ON 'ON

19-G000 IdAL 3A 'ON ‘22ZHEE IT1IAOIN 3A "ON - .NOLLVHLS ® SHOIHE., HNILOW
08110916 3T4AOI 3A OHANNN - - HN31LOVHL



® 6/
Q oy

ﬁ\l €1S

b AN

%‘

19-G000 IdAL 3A "'ON ‘222HEE I1IAON 3A "ON - .,NOLLVHLS ® SDHOIHL., HNILOW
081109'v¥6 3T14AOIN 3Ad OHIANNN - - HNILOVHL



‘ scl 3dvdNOS 3d INIOr 3d JI¥3S S60+

N & ves

@ £88 G
;

€€9

&S e 0 L19 g sou

9
€9 / 0l % K

F ’? dN31vdNgdvO 3d NOISIAZY 30 3SSNOYL Lct

| 3ONVHO3H 3 HNILOW 62EF | [HNILYHIJOT 30 TINNYIN 850 [LN3LINOILI SNOISSIN 9€0F] [ 1HNOD D078y |

19-G000 3dAL 34 'ON ‘22ZHEE IT1IAOIN 3A "ON - .NOLLVHLS ® SHOIHL. HNILON
0811096 3134AOIN 3d OHANNN - - HNILOVHL



ww $'Gg = 8onod |-- 'nN-"J seonod ue saguuop
Juos Juesodwod Bp SUOISUBWIP S| SAIN0L :INOHVINTH

(legnL zo 01] 10¢°

8l

16A- L e ]9AYM

ap agny) naud ap audyduUE}d,p JUIoP 1433944" -
augle d)uel e| op abejquessy €19X801901} LI
dI9llie Jle e ailqueyd resis (0]
8-8 X 0g 8JalIe naud 89%8¢€ 1 6
(luawalnas 8
ainalgue anoy) naissa,| ap neadey) SLOXLSLPOL 8 6
a]1919]|00 ke Jolled HOV06 yA g
Inassieln) H8.l¢ 9
9-9 X G| Inaugjue naud Xcece0 L g oL .
ainaligiue Jie e aiqueyn 0669 14 174
ainaugjue sjuel e| ap abejquiassy €L9XZELIOL €
adednos np neAnj. 6£159 4
naud np adednos ap neadey) 26169 L
NOILdIHOS3a 303I1d 434
3 13d
ON 'ON N3aNd
Juswiaoe|dway ‘eluewod(essq 106029989 LE
(sredueid/sre|Buy) Jadno) unajoel] ‘eluewooessq £65921 ol
abueyoay ap s8291d sop |onuepy 2e0v998S -- slejeg ‘eluewod[ed9 L1S6Y 1 6
(sredueiq/sre|buy) swuenusp A, 104
InayesadQ7] ap |enuepy ¥20v%998S -- -InoD np anbiewayds ‘eluewWooedsq yeSI2Y 8
paid op efepad ‘ainyuien 82X 18600% .- So0y2-aled ‘aluewod[ed9 10065185 9
("©0) paid-ssodal ap uissno) 8¢1X9ccE6 - - Inajoy ‘siuewodedsqg 108029985 S
uolleAl9(Q ‘sluewodlessag L08Y2. 189 -- S9||90ul9 - a1ed 8 ‘SlUBWOd[BI9] 106615185 14
a|le ‘aluewod[ed9(d el vy 14" (‘"©'0\'a-D) nesjgel ‘eluewodeds 10S219985 €
asnapuo} np ,A, 9101 asnapuo}
-InoQ np enbiewayds ‘sluewos|essq 100085189 el NP JUSWSSSILBAY ‘SlUBWODEI9Q L0G6.G18G 4
aleneg ‘sluBWOdEI9(Q 60871 cl UoIo8IIp 8P JUBJOA ‘SlUBWODEI9Q G2s6eY L
NOILdIHOS3a 303ld 434 NOILdIHOS3a 303ld 434
Ja 3a 3a 3d
ON 'ON ON 'ON
ol
\ {SL
| i -,
14 ‘ \ ’ : ] UL
' \~ - ‘I : 1
4 2 7 8
¢ |
€
9
vi

cl
6

/ :

LE

S3INVINOODT1VO3A

081109'v¥6 31T4AOI 3A OHIANNN - - HN31LOVHL



Ll

Wwul y°Gg = sonod |-~ °-'3 $30n0d Us SagUUOP 2/1-1 X 02-v/1. uojnog 2Iv0S02L vl
oS Juesodwod ap suoisuswip S9| sainNol :INDHVINIY 1ouISSN0D X8vzlzl €l
voddng 0.£66L ¢l

abals np nesuued So8Lvy  OL

8l|spuoy LLE66 cv ¥/€ X0un g|-9|/g uojnog L/81L1L 8

81-91/G noIdg-a1u0) 00S008€L YA abais np uoissaidwod ap 1ossay X18L¥2l /
81-91/G uojnog cs8lLi le 91-8/€ 1asul 8||]apuo. 98A. N0JI9-811U0D 009008€. 9
uoinog 2.L£661 6} aould 900GV L S

/1 noiox Xoleect Ll abeis ep uoddng G901 S

yossay Xovle2L 9t 1ond &p poddng 991081 2

asl|ojaug 00erel Gt abaig yv9eey b
NOILdIHOS3a 3031d 434 NOILdIHOS3a 303ld 434

3a 3d 3a 3a

ON °'ON ON °'ON

| qouy Xa)-}ess

393IS NA IT19N3ISN3
08110916 3T4AOI 3A OHANNN - - HN31LOVHL



9l

ww $‘Gg = 9onod |-- ‘n-'3 saonod us saguuop
JuUoS jJuesodwod ap suojsuswip s8] seinol :INOHVINTY

1ueAe uoisuadsns np abens| ap abi| G2s0zy 86
¥/€ X 91-8/€ SIA ¢19000L} 16

(9°0) abens| ap abI1 ¥86.6L 16
NOILdIHOS3a 303ld 434

Ja 3a

ON 'ON

7

1/

/

—_————————r T T

I/

91/S 8anpusy gjjidnox)

"Bl gl X9l/e- X gg/L) 8llepuoy

abens| np Lossay
91/. ®npusy 8|j1dnoy
uoIsJo} ap Hossay
Jaing| np asubiod
(‘@) ebens| ap Joi1na]
aigle,| ap a|qwasul

NOILdIHOS3a

2e xery|

80¢t61
cl616161
0101y
60ct61
V1€961

82V X09051¥
1€CS61
Lc0cev

3031d
aa
ON

3dSN3ANOL V1 3A IOVAIT
081109'v¥6 314AOI 3A OHIANNN - - HN31OVHL



"wuw ‘Gz = 9onod | -- 'n-"3 seonod us seguuop
Juos Juesoduwiod ap suolsUsWIP S8 SAINOL :INDHVINIYH

a19|dwo) ‘usw

-aoe|dwal Jnod uozeb np asnapuol
(snjour sed 1s9,u

9||9puoJ/UoINOg ‘Bwe| 18 d||apuo./al|
-nod -(EE#) N0J29 18 (G| #) WBWaINSsS
Jaljed 1o ‘(gL #) oque B|quiasud ‘(| #)
Janlog njou]) ulpuew np abejquiassy
apide. np Juawa|dnoode,p J18}08UU0D)
abens| ap piodoey

8/€ 'G'2E-0L# SIA

¥/€ X 91-8/€ SIA

("©0) woddng

8]18.19]|09 N0IDY-8.U0D

uousj e ayoeny

Hossal done abeleiquis,p a1qeD
Inojal ap Hossay

uoisua} ap alinod

81041N02 Np apJen)

(‘@'D) e104n09 np Bplen

("9'0) 81011N02 Np apJer)

3l|opuoy

anoJ ap aInsa

uojnog

81-91/G uojnog

abeAelquie,p abejquiassy

8/S X 81-91/G uojnog

9SNapuo} 8p 8104IN0D

abeAeiquio p

9pUBWIWOD 8p d|qed np agublod
uialy np abi|

asnapuo} np uidJy np abi

¢ X oun g1-g/¢ uojnog

NOILdIHOS3a

SivSey --
0/8¢61 --
S0v9Lv .-
86GS1lYy ¢dve
/lc6eSt e
¢l9000LL S61
09¢l61 <c61
005006€. 681
1916961 88}
L0SEYCy8S ¢Sl
LL610Y  Lvl
/61E6L SVl
¥0c66}1 vyl
6Gcl6l €l
8Gc¢/6l ccl
viviciel 611
909881 LI}
H868Y 9l
01G0004F €L}
ove oV 0.
S0S0vics 69
9€96¢t 89
82IX86E86| 29
06166} ¥9
L/¥661 €9
91901 1eL 29
303id 434
aa 3d

‘ON 'ON

Sl

asnapuo} np uiai) np abi|
alinod ap aplen

L X 91-8/€ SIA

anuajal ap aslo}au]

abi

SpUBWWOD 8p 8|ged np poddng
8/G X 0g-¥/L SIA

anua}aJ dp U0IsIo] 8p HoSssaYy
ulal} NP UOISIO} Bp 10ssaY
oun 91-g/g NoJog

8101IN02 8p BpJer)

a||jepuoy

Inapusi-1ojeb ap aijnod

G '1eD ¢/1-1 X 91-8/¢ uojnog
noJo3

uupuew 8p alnog
9s10}0.3Ud,p 8j|opUOY

SIA

uonenae,p abi

inaalieq

noJog

1ossay

neadey)

Inajoeyop ep poddng

oun g|-9}/g notoj

aueoIy)

uojnog

uupuew np Jaljed

uupuew ap Janiog

ulipuew np aigJe,p abejquiessy
9snapuo} ap awe
ainaladns asnakoiq ap aweT
pJepue}s asnaAolq ap aweT
INE dS Wo L0} ‘BweT

INE WO 20| ‘ewe

jun 0g-91/. el|epuoy/uojnog
0S. X0k SIA

uoisuadsns np ab1]

uozeb np asnapuo|

NOILdIHOS3a

19261 09
24084t 6S
9190004} PAS)
c6066 | 9G
OLLLEY o]
0S2¢/61 VA4
62L.€1 174
9G2¢/61 (9174
01v861 (47
009006€Z oY
Ocscey 8¢
91€1EL6} YA
6.€/61 9¢
cl90tlel ve
€200 €€
€.V.61 43
069/81 L€
¥86EL1 0¢
I6vIEL 6¢
69vvey x4
XcSvOolL 9¢
9¢0.61 14
X¥0€S01 ve
19G¢261 €¢
005089¢€. I
022651 0¢
6€5961 61
XS8Y0 L1 Sl
182/81 4"
c/8¢61 €l
1.68€ 1 --
GLL6€1 -
6V IvEL --
6lLccy .-
cSlyey L
€00€61 8
8GE91V VA
981661 9
G696 1 -
303id d3H
ia 3d

‘'ON 'ON

3ISN3ANOL 3A H31HVD
08110916 3T4AOI 3A OHANNN - - HN31LOVHL



vi

11 0g 17 xeyuew g cv

’ \\.
, =
. ; - @
=)

I

LLL

3dSN3ANOL 3Aa H31HVO

081109'v¥6 3T14AOIN 3Ad OHIANNN - - HNILOVHL



€l

ww $‘Gg = 99nod |-- 'N-"3 s8onod ua sagu
-uop 1U0s 1uesodwod ap suoisuswIp s8] s8I0 JNOHVINIY

neadeyn

9||inoQ

‘a0 lond

90 10Ad

uojnog 10Ald

') uonenonay

a||epuoy

¥ X 81-91/G uojnog

uolj0aJIp Bp BIqIyY

yoddng

8L XG0S X G'| d||]spuoy
G '1ed ¥ 1-91/, noiox

9||inoQ

i8S € X ¢1-91// uojnog
yossay

¥/€ X 81-91/G SIA

' ‘ebiL

50 ‘eblL

I 1-8/G noIoH

a||epuoy

uojnog

yoddng

090" X LE9'| X €6/ 8||opuoy
a||epuoy

Ina109s ap 1e|d ap 8sSaNA
91/G 8llepuoy

¥/€ X 91-8/€ SIA

JUBJOA Bp UOIHasU|

d||inog

1UB|0A 8p Jnaldepy
uonoalip ep snog

anbe|d ap aiquy

uolj0aIIp Bp BlqlyY

jun yg-g/g noiog

8/€ 8llspuoy

a||epuoy

ade) o|puids

G/-¥0ESL# oyeibe,p neauuy
"Br 91 X 8/G-| X 2g/Se 8llepuoy
G/-¥0€S LU dijo 8jjopuoy
‘d’D 8yd0.q e| ap s|quiasug
5’0 8Yy20.q B| 9p d|quiasul]
Alquiswsy juene axy
uol1o9aJIp 8p JUB|oA

NOILdIHOS3a

296vy 22k
£1090v 8iL
2/8lvy 98
g/8lvy S8
lvievy 28
/889gv I8
Ho/EL 08
z8682y ¢l
25061 1L
/61961 0L
Z9166L 69
00.006€. 89
L81¥6L 19
8v.0201. 99
6v866L  ¥9
21G000Z1 €9
G889ey 29
v889ey 19
000L/6€L 09
8v/v6L 65
LvIv6lL 85
SOv/0v LS
196881 €5
2I8ELLBL G
0.0ty  S€
00S0¥00} €€
2L9000L1 82
gerXessriy 92
Sv8veL 22
YISy 12
82vX€0800F 02
62.v6L 61
oGvivy 9l
0090vSEL Gl
0090v00} ¥l
X6évLizl €l
199X9v6v8L 6
6200002, 8
xsviizl L
H9929 9
v/898y G
£/89sv ¥
0/89ev 2
82rXeosviy |t
3031d d434

3a  3a

ON 'ON

NOILO34HIA V1 3d IT9NISN3
08110916 3T4AOI 3A OHANNN - - HN31LOVHL



cl

- T~ 22 YL1 xey-Buness

NOILO34HIA V1 3d 3T9INISNT
081109'v¥6 3T14AOIN 3Ad OHIANNN - - HNILOVHL



L

‘uessind snid unajow un Jed ajgpojy 99 Jaoe|dwal ap 8|qndadsns 1s8 uojens
» sbbug ‘sesnwi| 9y0eded ap 18 UoedlIge) 9P SUOSIES SBP IN0d "841Nk,| B JNajow un,p suoljeleA 18 (spnile ‘eupiwny ‘einjesodwal)
UOIIeSI|1IN,p SalUBIqUE SUOI}PUOD ‘UoHes||iiN,P SaHwl| ‘(-39 ‘©ouasse e adwod Unajeingied QuawassIplolya. ‘uolssiwpe ‘Quawaddeyod
“re e a41j1}) S8410SS829€ :(BAIBNWI| UOU 81sl|) anb s|8) ‘sinajoe} ap alquiou puelb un Jed anbijdxa,s aoualoyip ane) *(«dus Ins» 9|94
no apau aouessind) aJaindied aulyoew aun Jns gjuow 188 |1,nb siof aun anbloay} aouessind es sed addojaAop au 8ouassa € Ina)
-ow 9] anb nad as |1 ‘sjuswadinba sap jJuswauuoouoy) ne sa|qedljdde xneuswauuoIIAUS SawWd|qoid p 8Iquwiou Np 18 SoSI|iN JUOS
sInajow sou sa||anbsa) uns saulyoew ap a1aueA apuelb el ap nual 8l dwo) "aJine,| B JNajow un,p SUOIIEIIBA SBp 18 JUBWAUUOIIOUO) ap
SUOIIIPUOD SBp 8sned B Juswwelou d|qie} snid 8119 inad Jnajow np 8|98 aniq aouessind B "UIW/I1009€E dp aseq e| Jns aouessind ap
$9|[99 18 UIW/11090€E Op 8Seq | INS $89|ndJed JU0s 8|dnod ap sIndjeA s8] *(S0-200g UOISIARI) G66 LI JYS Uojes saabliod 18 senusiqo
919 10 sanbuoay) seouewlopad s9| 19 (si19auibug aAnowolny Jo A19190S) JvS | ap (sinajow syied sep 8/dnod np 18 aouessind e
ap [n9Jed ap ainpddoid) Q6 LI 9POD Ne JUSWSWIOo0D danbipul 1s8 8oUassa e Jnajow ap 8|9pojy anbeyd Jnod ainug souessind e

Jnajow np anbuogy) aouessind e] JurUIBOUOD SUOEWLIOU|

wuw t‘gg = @onod |-- ‘n-'3 saonod ua saguuop
JU0S Juesodwod ap suoisuawWwiIp s8] SN0l :JNOHVINTIY

¥/€ X 02-¥/1 SIA cr0L9L1 .6

"Bl 9| X 8/L X 2E/6 dlIdpuoy 9116061 96
Juswaddeyo,p agni 106088185 76

0’k X91-8/€ SIA 919000Z 1 06

SWeS/M /€ X 81-91/G uojnog L/8LLL .8
G'1-G 18D X ¥ X 02-9 /L uojnog LEBELL G8
P/L-1 X 91-8/€ SIA 029090 | 78

a|iny,p abuepIp /828ey 28

a|iny,p abuepia ap oag 9618y | 18

GL X 8L-91/G SIA Y€€e61 6.

alnjuien 16CS9t 69

oun 0g-¥/| noox 00+01LGEL 17

91/. 8l|epuoy 00£0%001} A4

so|qixa)} xneAny unod abelias ap Jal|j0D X/8v€cl L€
s8||20ul9 - aJed op nap 08lL.€1L 6¢
9oUBSS8,p BUNPUO) (0] 40VAS 8¢

0G2 X0} SIA 8GE9LY Le

Inajbueng,| 10 zeb sap spuewwo) S¥S0LL 02
9ouasso,p neadeyn 0ccocy 8l

80ussss,p JIoAIesaY 106682189 Sl

Jnajow np aljnod G860V cl

Jnajow np 8101IN0d Np apJer) 6LEV6L 6
XNaIoUd|IS 10€2ES08S 4

(unejow np abejquiasse e| JI0p)
(10890€98S) 1D-G000-2LLLHEE

a|9pow ap "ON 89 INSION -———= !
NOILdIHOS3a 3031d 434

30 3a

ON 'ON

dN3LON
08110916 3T4AOI 3A OHANNN - - HN31LOVHL



1]

/.- S9 xay-auibua

S3TT13ONILI-VHVd
d1Lv1I71NJVv4d LN3INdINO3I

dN3LON
081109'v¥6 3T14AOIN 3Ad OHIANNN - - HNILOVHL



ww $'Gg = @onod |-- *N-"3 seonod us seguuop
1UOS JueSOdWOd Bp SUOISUBWIP S8] S8IN0| :FNDHVINTY

noiog
uonog

seiq

Inapusj-1ajen)

¥/€ X 91-8/€ uojnog

anpuaj a|jidnoy

¥/1-2 X 91-8/€ uojnog

1e|d inapusi-1olen

alinod

apInYy

voddng

SIA

alepad ap uosie

ale|d g||epuoy

yossay

aJ9lle aydlew ap ajepad
JueAB ayosew ap ajepad

uojAu us Juswalnoy

alepad e| ap abejquiassy

"B 9| X 8/G-1 X g€/Ge ollepuoy
Br 9L X9L/LL X 2E/L} allepuoy
uiaJy np yoddng

aljnod ap apJen)

9pno9 JaIneT N d|quiasu]
abeAeiquia p piodoey

"Br 0l X2 X gg/E ) al|opuoy
NOILdIHOS3a

10£82+8G
009089€.
102G 185
10819% 85
9090122
91702092
8190}12.
10S02Y 185
089S v
189G LY
£895 v
8YS06YY.L
00S8tY
01021262
/81€0Y
vGe8vy
gozIzy
XE81021
0/28vY
812t
OLLLLLGI
L0905 185
8lLEVBL
LIEVBL
£2Ev6L
012EE161
3031d
aa

ON

61
061
681
88l
/81

43y

aa
‘ON

as10}0.J3ug
G'1ed $/g-g X dun 91-g/¢ uojnog
uopiny

uoisiol aQg ayoeny

19nbo7

G29’' noJo3

eb1]

|[oddey aQg Hossay

anualey aQ Ja1||09 1014y g 92uld
adeyo ap axy

Z/k X 8L-91/G SIA

Y/€ X 81-91/G SIA

oun g1-91/g noJo7

uoneAusq e ebi]

G'1ed g1-91/G uojnog

Br ZLX 9L/EL X 2g/EL 8llepuoy

uislj ep siepad

8104N0Y

Inapus| -19|en)

91-8/¢ noio3

Inapus}-1oeb np ainod

G "1ed y/g-| X oun 91-g/¢ uojnog
aepad e| ap ainuaAno)

a||lepuoy

Juswiauuoliels ap uiel) abi]
G/-€€1G# 3 ue anbeg

uiaJy np abi|

ulaly Np Yossay

"Bl 91 X 91/€} X 2E/E L ollopuoy
anbeg

noJog

G98L/S¥8L X 02 910

(‘uoissiwsuel; np

edlqge) Np sad9ld 8| Zepuewwo))
(10298708S) suesuay ‘uoissiwsuel|
NOILdIHOS3a

08110916 3T4AOI 3A OHANNN - - HN31LOVHL

l2ev6lL 98l
2z90klg. S8l
199X96666} V81
102v.688G 2Ll
16250y 291
volezy 991
L0S126€8G €91
X60250L 191
¥8v691 091
21v0209.  6GL
80S06v.l €Vl
21S000LL G2l
00S006£. 9L1
Ge6SEy 66
YYS06YY.L €4
ZIEIEL6L 29
esesvy  ¥9
£62/6L  9G
9zev6L 2S5
009006£. 1§
L2ev6l 0§
v190LI2.  6F
Hesss b
196881 /€
IE0LOF  GE
1000002} €€
101€28Y8S 62
L0OvS6Y8S LI
9lEIEL6L  GI
X820v2l 9
98909/¥. S
Xe8sezl 2
———= 1
303Id 434
3a 3a

ON 'ON
IN3IN3INIVHLINT



/£ VA3d HIVA Xe1-8Aup

LIN3IWINIVHLNS

v

7

N

081109'v¥6 3T14AOIN 3Ad OHIANNN - - HNILOVHL



ww $‘Gg = 9onod |-- ‘N-'3 seonod ua seguuop
1UOS JUBSOdWOo9 8p SuoISUBWIP S8| s8N0l :INOHVINIY

(‘aD) wesu|

8/€ X 02-¥/} SIA
uoyonog

81-91/g noso3
sooyo-aled np esiojeliug
uous} e ayoeny
uIssnon

1941e,p poddns jode)
obiL

¥/€ X 81-91/G uojnog
('90) aweng

(‘a-0) swenz

9]0su09 np abejquiassy
81-91/g noso3

('"©0) wesu

P/€ X 8L-91/G SIA

P/1-1 X 81-91/G uojnog
Inaugjul pioq np nes|qeL
18UISSN0D

sisseyo

1UISSN0D

8/ X ¥2-0} SIA
asIanel|

2/ X /1 SIA

P/€ X 91-8/€ SIA
8ljus

S1g9p 8p Jsljonog
uoddng

re,p ea.us,p INpuon
asse| ag Woddng
0G2'0 X OH# SIA

Z/L X 8L-91/G SIA
abejane p aueg
81-91/G noiox

lapuaj

¥/€ X 81-91/5 SIA
anbe|d

9]

10den

plog ap nes|qel

NOILdIHOS3a

/2810
901009.
¥0.LE0Y
0050€6€L
6¢190Y
191661
G19X617S001
G6€96 1
291601
c1S09.v.
10G22¥089
10v.2108S
6.5V
005006€L
c0991y
¢1S000Z 1
0cS0cSv.
9.1.0v
821Xc01€E61
€905 1V
82cS6}
92/00%
L6611
cevevl
¢19000Z 1
665X05S001
GEG66 1
89G/81
/9¢00%
8SvX¥2ce6 1
8GE9lY
80S06V.1
08cclv
00S089€.
8CVX6.8V 1
¢1S090.1
108016089
10942¥08S
8cVX91v861
8¢¥X 10800

3031d
aa
ON

16¢
/8¢
YA
9€¢
gee
8¢¢
Gee
8l¢
Lle
€le
€0¢
c0¢c
96|
v61
16}
681
€8l
a8l
181
08}
Ll
9Ll
VA8
a9l
6S1
€G1
cslt

SILNITONI/SISSYHO
08110916 3T4AOI 3A OHANNN - - HN31LOVHL



0Ll @3dd L7 X3 L xa)-sisseyo

S3LNITONI/SISSYHO
081109'v¥6 3T14AOIN 3Ad OHIANNN - - HNILOVHL



ww $‘Gg = 9onod |-- ‘N-'3 seonod ua seguuop
1UOS JuBSOdWOo9 8p SuoIsUBWIP S8| s8N0l :JNOHVINIY

noJo3 vi8¥ZL 90l
Z9SJaAUSI ‘ZaInwwo)) 89G/0% GOI

|4 8p sleuleH L0¥€2c018S <20l

SIA [AR{VAYAN 66

ala)eq ap aulog np 8j2JaAN0D Geeser 06

abeAeiqws,p a|qed ap abej|inoian ap Jnajdniisiu| 208.61 /8
a|nodwie,p JueIN0d ap aslid cvcall 6L

(e49111e BplOU|OS dane adInba Is) sreuseH 100€2018S --
(juene aploud|os sane adinbg Is) sieuseH 677001 --
P/€ X 8L-91/G SIA 21S090Z} GG

aploud|oS ,0G¢26 | (27

(43111 BplOUY|OS 9aAe adinba IS) sieuseH 10L€2018S --
(juene apioud|os sane adinba Is) sieuleH 860101 --
saJeyd sap Jnajdniiau] X2Ll0LL 4%

auleyo/e10 Ye6LY €€

abewn|ie,p Jnaydnusiu| 0Seeb | (03

abais ap Jnajdnuisi| 6v.26L  6¢

3|qed 989ler 8¢

oun Og-v/1 noiox oovolseL L2

a|qisng 8GIGLL 9¢

«SYEer 9 s|qed 100867 18S  S¢

a|nodwy resky 44

r2S 1 einodwe,p uelnod ap asud ap sieuleH 252007 ¥4
Inajdnusiu| 8€L9LL 9l

aueneq ap oeg 8cceb L 8

¥/€ X oun Og-v/1 uojnog ANV [VA 72 4

alispeq S9vE9L 3

NOILdIHOS3da 3031d 434

3a 3d

ON 'ON

3NO0IY1L0313
08110916 3T4AOI 3A OHANNN - - HN31LOVHL



IMC0HL

3NOIYLO313

7

N

081109'v¥6 3T14AOIN 3Ad OHIANNN - - HNILOVHL



(410D YITdNODIV)
ANILOANNOD

‘3DY19Y0 NA LNIWINNOILONOH NOg

37 H3HNSSY HNOd 30V 1d N3
S3T9INONY S3SINTY 3413 INJAIOA S3T113
SHN3ALOANNOD  ‘37300W NA NIILIHINT,THNOd

srewreH pioq

O $33A3IN3 313 INO S3310SI
S3ONId ST11S :INOHYNIH

S3T9INONV-NON

SHNILOINNOD S$3370SI1 S30NId

€

(4LOD ¥A1dNODIV)
ANALOANNOD
op nealqeL STEWIRH SISSBYD) IV + S + g (3OvddvIAEa
. - v+ lv+4d JHOHVIN
O a IOVNNTIV
S z lv+d /AHOHVYIN
O © IW+OD+N| 13HYVY
O g «S1Ivd,,  1INJHID | NOLLISOd
=2 JOVINNTIV.A HN3LOVLNOD

STAVHd

HION

(NIOT NV SIHIINNTININ/L 009€ & NW VO ¥ SL10A vtx\

JONVHO

EI):IEIIINn'I AN3LdNYEHILNI

3aoid

|
NIA/L 009€ ® SIHIJY S 30 V'O!
311INA0Yd ¥ 39VHIV103,d 30 INILSAS 31— - - - - - - - - - - - -

(IN/L 009€ ® OO dINY €) IDHYHO

(IHONVYE3A 1S3 3DHVYHO 3d INILSAS
) 30 INILSAS NA LNIWIANIY

37 W/L 009€ ® "NIN VO SLTOA 82

3QIONZT0S 3ON3SS3a

(9dinb3 15)

13H4V.d 3NVOHO

(A1Lv1IN0V4)
a1101nxa

JONISSAA

!
aunaNoo

HION

O 3HIVHOH
HION HN3ILdINOD
(3YANMAIO 3719N0A ¥ SHNILOW (41717N0v)
$374NS S319N09 2)
. IOVANTIV.A J1INN
avnoa vl (OH—— < O—
: A IR Tioud
:77777777777777777777777§[8?IJEH7‘
|
| SISSEUD | §
: HNILOINNOD LNVLINOHIO-LHNOD : 2
| | §
I O | i
| B Y A N 5 U |
! ANALOANNOD !
I NOILLONOf |
| T
: 9
| |
| —ij
| HION A HION T
| (3dND20 NON) HION 5 ’
I 393IS NA HN3LdNLYILNI L yION A I
I HION Ad
! T HION
e J
| |
| |
| | HION
! SH3IA3IH SNVA Svd !
: JLNNYH3d SHIAATY : HION
| |
””””””””””” dn 37va3ad
SO NIHH:I 39vAVHENT
g W I I i
(31nvH 3Tva3d) YION \ |
JOVAVHENT | |
e MR ‘ —0O 1 O—
' ' . I ! !
' ( ) () ' I 1 !
' ' i | ! |
3 : ! ] O | O T
Q ' \ —ﬁ |
L 777777777777777 . | o _ |
IHONVIE } 3HONVE
| |
- ‘ (411v11n0V4)
SN ! \ 37gi1sn4d ERTENECEE
|
! %onou q b 39n0Y
!
dn3aydvinNaa 0 - - - - - -
7 3d|ONIT0S
43 L1vd

WNWIXVIA NOS YHANITLLY
JONVTIIHE V1 EIHEI'IEIOOV 1S3
HN3LOW 37 ANVNDO ‘vH3ISSIvE

S3HVHd S3d 30NV 11144

V1 ILNITVH NV "HNILOW

NA 3SS3LIA V130 NOILONOA
N3 VHIONVHO S3HVHd
S3d IONVT11IHg V1 ONOd
‘INOIYLO3 T3 J1DHINIA
3JOHNOS IHdOHd 4N
3d LNISOdSId S34VHd S371
‘3143 11vE V1 HNS STHONVYHE
34.13,0 N1 NV 1VI03dS
YNILYNHILTV.A INILSAS NN.A
32dIND3 1S3 YNILOVHL IHI0A

INOHVINTY

4-1LHOS

VINIHOS

08110916 3T4AOI 3A OHANNN - - HN31LOVHL



| g e SHYAS. 30 NILLIHLNG
T, HOLOW 3 STIV13 S ZIAOA
T, S ——
S, S ——
S, SNEANOL Y 30 T5YAS
G - e e e e HSN3ANOL 30 HALHYD
S, NOLLOZHIG Y1 30 T1ENESNS
T, HNILON
et e e e e INSWINIVHLNS
e e e e S3LNIZONT/SISSYHO
S, ANOILoTS
e YNIHOS

S3d3I1VIN 3ad 319V1L

9091d e| 8p uonduose .
9031d ©| 8p 0JoWNN .
«081L¥09°vY6,, - 3 13AON NA OHIAINNN .

||HnHJ.OVHJ.u - Jinpoid ®
:SJUBAINS Sluswaublasual s| sinolnoy zeuuop ‘ebueyoal ap sadald sep zepuewwod SNOA anbsioT

-obols 8] sSNossap ‘a|ie,| NS BISANOJ} 8S }INpoid Np 8jopowW ap 0JsWNU 7
1al|noiUed 8j9pow ap 0Jawnu un e Jnajoel) enbey)

‘uoneoiuapl,| Jayjoe; Jnod apuelb
sn|d 1se 8aJ4luoW BLIBSSIA B “INajoel) 8J10A ap abejuowsp nojle abejuow 8| suep apinb un swwod
|[enuew 89 sed zas||In,N "918yde zaAe SnNoA anb ajopow 9| Juawaloexs Jajuasaidal sed juannad au
suoinjesisn|I sa -abueydal ap sed91d S9| JapuBWIWOD 8P UI0SA( B 3||19/|I puenb unajoell np S8ayd
-e1op op so291d sep uoneoIIUdPI,P SUSAoW SB| D8AB JUdID 9] JIUINO} Jnod SUISSapP 919 B |anuew 89

TANNVIN 3O H3SI11LN LNJININOD



‘N3 xny suiduw| ¢E0v1998G

agvive o

8d¢ 9SIN oliejuQ ‘ojuolo] “-ouj ‘epeue) sieas

's|iejop s8] sno} nod Inajow np juenblge} ne Jepodal 8S Unajow np ainig aouessind e Jnod JyS sawlou s8| UoJas 9INsaw INajow ap
ajopow 9] Jnod adA} uononpoud ap Jnajow un p (ayoads uiwy/iy us swibai un e) suuaiow ainiq aouessind e| 1se Jndjow np Juenbuqgey 9| Jed agnbipul afeuiwou souessind e

3SN013d 3d HN3LOVHL

IANOILYINOLNY

(‘lOd 2v) ND 201 3A ASNIAANOL
3NOIYLO3 13 IOVHHVINIQ

JAD S8 oo g

JUBAR 3}1INJ3S ap

sa|baJ sa| sayno}
NUWSLIBYD| | 5hoin o
® 9| ZOAINS 10 zasI

-ALNVLHOdNI

08109 V6
373Aa0N
3d OHIAWNN

IDNVHO3H
3d S3031d
s3d TaNNVIN

SIS




